
MODEL 191 1B 

U J -  

n 

IMPORTANT! - 
To .rrun product 
SAFETV ond RE- 
LIABILITY. r e  
win lhould k 
W w m d  bv 
MAKITA Sorvia 
Contmrs or other 
quolifiod m i -  
ormniutions. Al- 
ways um #AKITA 
r.plm"ont ports. 

11-94 



Part Qty. 
Fig. No. Used Description 

FIG. 
37 

40 

1 

2 
3 
4 
5 
6 
7 
8 
9 

1 1  
12 
13 
14 
15 
16 

17 
18 
19 

20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 

DESCRIPTION TYPE 1 TYPE 2 
Bracket Part #152197-2 Part #152362-3 

(Discontinued) 
Poly V-Belt Part #225037-8 Part # 2  2 5069-5 

664074-1 

6825024 

911133-5 
651 21 6-6 
6520086 
414538-3 
911168-6 
911158-9 
9531 06-2 
643601 -7A 
181437-1 

H 

91 11686 
91 1123-8 
1501 33-2 

2712263 
941251-5 

H 

251 81 2 6  
231 004-3 

31 2951 -8 

31 2952-6 
41 1428-1 
26301 4-2 
2110316 
263002-9 
62241 6 5  
911290-9 
681 61 3-2 
6125761 
241 044-3 
2130516 

421 147-1 

91 1231 -5 

1 

1 
1 
2 
1 
4 
1 
1 
3 
4 
2 
1 
1 
2 
1 

1 
1 
1 

1 
1 
1 
1 
6 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
4 

POWER SUPPLY CORD 
(2x1 8x1 6;SJ) 
CORD GUARD 
STRAIN RELIEF 
PAN HEAD SCREW M4X18 
SWITCH 
PAN HEAD SCREW M3.5X7 
HANDLE COVER 
PAN HEAD SCREW M4X40 
PAN HEAD SCREW M4X30 
RIVET 
BRUSH HOLDER 

PAN HEAD SCREW M4X40 
PAN HEAD SCREW M4X14 
REARCOVER (Incl. Caution Label 
81 7733-8) 
KNOB 50 
FLAT WASHER 10 
MAIN FRAME (Incl. Scale Plate 
81 66957) 
SCREWM5X10 
COMPRESSION SPRING 18 
RUBBER PACKING 
FRONT BASE 
PAN HEAD SCREW M5X20 
REAR BASE 
BAFFLE PLATE 
RUBBER PIN 4 
BALL BEARING 608LLB 
RUBBER PIN 4 
FIELD 
P.H. SCREWM5X65 
INSULATION WASHER 
ARMATURE (Incl. Fig. 28,32-36) 
FAN 
DUST SEAL 10 

CARBON BRUSH (CB-107) 

36 211066-7 , BALL BEARING 62OOLLB 

SERVICE CHANGS 
1. C h a n g e  on Poly V - B e l t  and B r a c k e t .  

Part Qty. 
Fig. No. Used Description 

37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 

91 1 158-9 
222050-7 

41 1426-5 
91 1128-8 
222063-8 
21 1062-5 
341389-0 
161 078-9 
341 377-7 
211107-9 
2630053 
263002-9 
3451 57-3 
91 1106-8 
3451 56-5 
251609-3 
232065-6 
321 346-4 
961 01 7-7 
321 347-2 
231303-3 
256714-1 
25241 5-9 

ACCESS0 RlES 

400 1230559 

404 155270-7 
405 782209-3 
406 793008-8 
407 164371-0 

1 
6 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
4 
2 
8 
2 
2 
2 
1 
1 
1 
1 

1 

1 
1 
1 
1 

BRACKET (Incl. Fig. 29,49) 
PAN HEAD SCREW M4X30 
V-PULLEY 4-24L 
POLY V- BELT 4-272 
BELT COVER 
PAN HEAD SCREW M4X16 

BALL BEARING 6000ZZ 
WASHER 10 
DRUM 
WASHER 12 
BALL BEARING 6201 ZZ 
RUBBER PIN 6 
RUBBER PIN 4 
BLADE HOLDER 
PAN HEAD SCREW M4X8 
DRUM PLATE 
HEXFLANGEH.B. M6X17 
LEAFSPRING 
PIN 
STOP RING 
STOPPER PIN 
COMPRESSION SPRING 5 
PIN 2 
NUT 

V-PULLEY 4-38 

SHARPENING HOLDER (Incl. 2 Ea. 
Wing Nut I M6 934301-3; 2 Ea. 

CUlTER LEVELLER 
SOCKET WRENCH 9 
PLANER BLADE 110 
GUIDE RULE 

C.S.N. BOLT6X30 251 920-3) 

*SEE SERVICE CHANGE 1 
SEE SERVICE CHANGE 2 

I 

- TYPE 1 

\ PART NO. 

TYPE 2 

ANTCSTATIC BELT 
WITH WHITE LINE 

\ PART NO. 
ANTISTATIC PAINT 

I1 1 (Discontinued) 1 1 
The above parts are completely interchangeable 7 set. 

11-94 2 MODEL 19118 



SERVICE CHANGE 

FIG. DESCRIPTION TYPE 1 

3 Strain Relief PART# 687002-9 

19 Main Frame PART# 157934-9 
(Discontinued) 

2. Change on Main Frame. 

TYPE 2 

PART# 687063-9 

PART# 159689-2 

TYPE 2 TYPE 1 

& & 
A = .79'(20") A E .59"(15mml 

3 MODEL 191 16 11-94 




